€ FLASHFORGE

Adventurer 5M(Enclosed Version)/ 8 &3 5M

Installation Guide

= HERRRAS =

This Guide is only applicable to FLASHFORGE Adventurer 5M 3D printer.
AFMUER T FLASHFORGE Adventurer 5M 3D$TENHL



For more information, you can visit the Flashforge official website.
www.flashforge.com - [Support]

BEFRBEXERETUEFERNEENESE.
www.sz3dp.com - [ R3]



Accessory Package Contents

+
+

Top Cover H Front Door Plate ‘ ‘ Side Plate x2 ‘ ‘ Drag Chain
Drag Chain Clip ‘ ‘ExtruderTop Cover‘ ‘PTFETube(91mmx2)‘ ‘ PTFETube(150mm)‘

AN

,&ﬁ

AN

A9

®

PTFE Tube (515mm)

‘Screw ST2.9%9.5 x11

‘ Screw M3*8 x7

Screw M4*6 x20 ‘

N

Q)

(®
%

| ScrewM3*25x2 |

Screw M3*20x2 | |

Screw M3*16

NutM3x7 |

>

| Magnet5*3x33 |

Note: Please prepare 2.0mm and 2.5mm Allen wrenches, and a
Phillips screwdriver for installation. As screw types may vary, please
selecttools according to the actual screws.

*Note: Due to possible variations or differences in screw types, the
actual accessories may differ fromthe images. Please refertothe
actual accessories. Flashforge reserves the right of the final
interpretation of this Guide.

01



Parts List

Guard Plate B2

Guard Plate A2 ‘ Guard Plate B1

Guard Plate A1

—

‘ Guard Plate D2

‘ Guard Plate D1

=

‘ Front Door Handle

‘ Guard Plate C2

Guard Plate C1

Y

‘ Top Cover Handle

Spool Holder

,
<>
|

‘ Magnet Holder x6

Hinge x2

Riser A Riser B

Note: Download the
listed parts from
Flashforge official
website to print
them.
https://www.flashf

‘Drag Chain Fixing Clip
orge.com/downloa
d-center

* Guard plates with

RiserD ‘ ‘ Shielding Plate markings inside
02

Riser C




Step 1
Install Guard Plates A1 and A2

1. Assemble the guard plates AT and A2.

2. Remove the top two M4*6 screws from the machine, then install the assembled
guard plates A1 and A2 and lock them, and secure them with six M4*6 screws.
Re-install the two M4*6 screws.

Guard Plate A1

Guard Plate A2

710\
A‘J
/

Screw M4*6 x6

03



Install Hinges

1. Assemble the guard plates B1 and B2.
2.Insertfour M3 nuts into the slots of the guard plates, and then fix the upper and lower
hinges onto the guard plates with four M3*8 screws.

Screw M3*8
Guard Plate B1

gl Nut M3 L1
&
9 N Guard Plate B2
[ ~ =
®

Install Guard Plates B1 and B2

Remove the top two M4*6 screws from the machine, then install the guard plates B1
and B2 with hinges installed and lock them, and secure them with six M4*6 screws.
Re-install the two M4*6 screws.

.

Guard Plate B1 .

—n

i

AR
/

Guard Plate B2 @

7

Pl
Screw M4*6 x6  °©

04



Install Guard Plates C1 and C2

1. Assemble the guard plates C1 and C2.

2.Remove the two screws from the left rear side of the machine, install the assembled
guard plates C1 and C2 and lock them, and secure the back with three M4*6 screws.
Re-install the two M4*6 screws.

—>
0
Guard Plate C1 &'
o
v/
Screw M4*6 x3
/'.
Guard Plate C2 e
4
v/'LL__ﬁQQ

Install Guard Plates D1 and D2

1. Assemble the guard plates D1 and D2.
2. Remove the two screws from the right rear side of the machine, install the assembled

guard platesD1 and D2 and lock them, and secure the back with three M4*6 screws.
Re-install the two M4*6 screws.

Guard Plate D1

Screw M4*6 x3 I

Guard Plate D2




NS ENRVE LI  Press the six magnets into the six magnet holders.

@/GQ

Step 7

Install Magnet Holders

Fixthe above magnet holders into the holes on the left and right side plates with
instant adhesive. L,

o )
0/‘ ‘\o
0—* "o
Magnet Holder ! @ /V® )

Step 8

Install Side Plates

Insertthe leftand right side plates with
the magnet holders installed along the
guard platesinto the slots.

06



Install Magnets into the Front Door Handle

Apply a smallamount of instant adhesive
tothe holesinthe frontdoor handle, and
then press two magnets into the holes.

Magnet

Step 10
Install the Front Door Plate and Front Door Handle

1. Secure the front door handle to the front door plate with two ST2.9*9.5 screws.
2. Secure the front door plate to the hinge with four ST2.9*9.5 screws.

R
-
B —
-— —
DS
'|1\:

Screw ST2.9%9.5 x6

07



Step 11
Install the PTFE Tube and Filament Sensor

1. Inserttwo 9Tmm-long PTFE tubes into the holes on the spool holder.

2.Secure the previously removed filament sensor using two M3*20 countersunk screws

and two M3 nuts.

&

AN

=~
\ PTFE Tube (91mm) x2

Countersunk Screw M3*20 x2

Nut M3 x2

Install the Spool Holder and Drag Chain

1.Press the extruder cable and filament guide tube through the opening into the drag chain.
2.Secure the spool holder to the machine with two M3*8 screws (note: the filament detection
cable canbe placed in the cable groove, as shown below).

3.Pass two M3*25 screws through the drag chain fixing clip, install the drag chain as shown
below, and thentighten the screws.

Screw M3*25 x2

Filament
Guide Tube

Extruder

o= =y

= > >
e

Screw M3*8 x2

08



Place the filament detection cable following the orientation above.

Remove the Front Cover, Top Cover, and Extruder Cable

1. Remove the front cover.

2. Remove the cable clip.

3. Remove the top cover screws and the top cover.

4. Pullthe extruder cable out of the extruder board (be sure to pull out the terminal).




Step 14
Install the Drag Chain Clip

1. Connectthe drag chain clip with the drag chain. =
2.Thread the extruder cable out of the drag chain clip
(as shown inthe figure).

1. Insert the extruder cable back into

2. Installthe new top cover and front
the extruder board port.

cover of the extruder.

w5
3. Install the cable clip and screws back. 4. Installthe top cover screws back.
10



Install the Shoulder Screw

Secure the M3*16 shoulder screw through the drag chain clip onto the new extruder cover.

1. After separating the ninth section of the drag chain, reverse it by 180° before inserting
itbackin.
2. Thread the filament guide tube out from the ninth section of the drag chain.

==

[ = =
[

A
il e
;

_Reverseit180° =
and install éi_,j‘

<A

A




Step 18

Install Magnets into Riser A

Combine two magnets and insertthem into the magnet holes in theriser A;
repeat for a total of 4 holes (fix it with instant adhesive).

Magnet*2

Step 19

Assemble Risers

Assemble therisers A, B, C, and D as shown below (snap it into place until you hear a click).

12



Install Magnets into the Bottom of Risers

Fix the magnetsin the slots on the bottom of the assembled riser using instant
adhesive (15 in total).

Magnet x15

Install the Top Cover Handle

Secure the top cover handle to the top cover with two ST2.9%9.5 screws.

Screw ST2.9%9.5 x2
13



Install the Riser and Top Cover

Install the assembled riser and top cover on the top of the machine.

Locate the Screen Cable

Fold the screen cable and thread itthrough the cable hole.




Install the Screen

able andinstallthe screen

cket.

nd check alignment of the indicator line with the so

nd close the latch

rtthe cablea

Inse

Openthe latch




Install the Shielding Plate

Insertthe shielding plate between the assembled riser and the front door plate
(align with the holes and press directly).

Install the External Filament Guide Tube

Thread the other filament guide tube through the machine hole, and insertitinto the
filament detection module. Thus installation is completed.

FLASHFORSE
N T

B




HERGEFR

= s
€§%§§§ ’ IIIIIII

L wmw || mEmke || 5 |
5 [ mamzE | [szE immk)| [ 28 (sommE) |
(S ©
0 O S

S4E (515mmK) | [BF5T2.9%9.5 x11| | @I M3*8x7 || BT Ma*6x20 |
Q)
(S ) ® >
7 (@
& N
| mgwmsx || ggmsoxe || @gmstie || memixg |

©

\ Bi%5%3 x33

17

BERR: RETRBES2.0mMmAARNARF. 2.5mmAANBIRFN+
FIR]), ABLBSSEMTNEARE, LRERTIRBLUURZSINN

“EEBLBSTRSAETUHRE, LiFTRIESERRY, B
MRk, REBRNANEERDRS.



3DITENEHER

' | E
PR AT | wwa2 || ¥m51 | pme2 |
| PR | w2 || || #mD2 |
| Ame || B [ mnex || tzmF |
®
> N
NS g % M i

| mmEEm || meERs#x || mEgA || mEgs
U DTSR
BPZRSEER TR
DB TR

https://www.sz3dp.c
om/download-center

*PHRANBEIRIC




SE1

Al . A2#PiR

H

™

|

AFEHBIUE, BAGH

K EHEFHIPIRAT.

2. BRENRE LR EEB2HMATCIRETINT,

1TEIPIRATRIPIRAIBITH S
MA*6IRETEEETH .

PR A1

PR A2

24T M4*6 x6

19



w2

h

REEAN

1.8 PRBIFIPIRBHITHE
2. BABMEBARIBANIPRARED, REDHARBMI* BRI LT 2N S REEEFR L.

Efé

N HEE . :>

12$T M3*8 © //0
I ‘ IR B1

Sy & ggmM3 || ||
e T P15 B2

L/[ e R

4

RI&KB1, B2iPiR

WERR, BRENS LR EEB2HMATCIRTIRT, X ERRFANMNIFRBT. B2EEHR
H#iE, EH6EMA*6IBSTEEETA.

PR B1 “A/' =
| e
PR B2 | N
B Ul

2T M4*6x6  ®

20



RHEC1, C2HPIR

1EPIRCTAC2EHITHE;
2B EENSELEEEMNENRBURITIT, £ EHEFNPRC . QCEEHPE, BH3H

M4A*6IRETE EFEE .

.
IR C1 ‘Qzlo
v/'
1247 M4*6 x3
PR C2 =
v\c.

RED1., D2IPIR

1.3 RD1FID 2 ITHE
2EBRENSBLLIARNENRBRTIRT, EEHAENIPRD1. D2EFHYE, BA3EM4*6
BEEEASTE.

=
45 D1 .
'\w
24T M4*6 x3 -
'\q
15 D2
A/vl ===

21



S$I6

R Rk

BOMHEHEABENCNHKE TR, BN ENBHNHKEES.

ﬂ@/®

$IE7

e s Al SEAMSOHEE TR AETREEEEGURNFILA.

WSk E E 28

@/v@)

o

G2

| .o
o—"°
o—"°

\

04.\0
ov\o
‘\0

_—

el SR EFHGEERNAERMREEPRIEAZBEED,

™.




CIIRECEEIN WM S5 IEFRALRBEOBETR, HEAFRMEEFALD,

REMITRSHIEF

1. A28iST2.9*9. 5T /I JIEFE B ERT R L ;
2.F4AST2.9*9 ST RINIRE EEA R L.

~—

®
‘\qb
aq
==
‘\ 0.
B
'\e)
!~
'l'\:

Y247 ST2.9%9.5 x6

23



RENAEMLRERR

TELZREEFAMBAREKI I MmN NEE;
2B RFENER LR T2 RE R A 2B LM3*20848TMIM3BEE EERET A,

9IITMmMIEEE x2

USKIRET M3*20 x2

12 M3 x2

RERM IRt
LGB AR S 4 S BB O LRSS

2. HAMBM3 8RR LM REEENR L (SREZLZMENEATENELED)
3.AMBM3 25T HEREE B, FRIERMERNG, BRITHE,

% 24T M3*25 x2
N sug

0k 2

$2£T M3*8 x2

24



T~EZL

wRFF
1A=

o e
ol £
gl B 0
=z B Kl Vs
@ X ErE
s #H e
| = I Il
= e

e g

= a3

. ﬁm

i

U=_nm. [y

= B 7K

A S

HE M

X

+.~Hm.A

%

L&



1.8 50 S ek
2 BB NN PR E (WEFR

3R EIZINIARIBETRE &M@,




e Al 5SS M3 6 SR S SRS E b

ats ==
. é - S CmCIm I CE GGl CIes B '

Si2%4M3*16 :l

\ IR | o R RS 180TE R
AEZNTIER [Py

5?
|

]

I
9

i@

N

i
2l
N

21773333

0

NN

I
g



SHE18

RRAHKENEENESRAEZKL P, DHAMATEREERF (AETREZE)

SE19

AteEE

WEMREESRA, B, C. DHTAR (RMNEABREIIRE—HFRT) .

28



SE20

£H21

1247 ST2.9%9.5 x2

29



S22

BIBSRURTRE R AR TER

Wt
i
Mgk
it
b ]
2
=
Bl

ENREHE KRttt L on

g T
e =%

L i
‘. oc i 0
-\'4 ~,




TS24

RESBEFTE,

|

wE

BRBHLEBAGE, EARR. I8 HETHEIML,

BAHLEHAAEG R

FTH-+RH




SE25

RBESRFENESEMBNIRZE (EEXNELVEEN) .

S

o——Tr

RENDSLE

BR—RSLEFINSIEE, BALBEUER, TRELHEE

g
e

FLASHFORGE
Nl
°L

B




Flashforge reserves the right of the final interpretation of this Guide.
ARPRRLHBNANEERAFRE



€ FLASHFORGE

Follow us

Zhejiang Flashforge 3D Technology Co., Ltd.

Address: 3rd Floor, Building 2, No. 8 South Daxing Street, Tangxia Town,
Dongguan City, Guangdong Province

Service Hotline: +86 579 82273989

support@flashforge.com



